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VILAS 237
Client's name / Tén khach hang : CONG TY TNHH HU'NG DONG PHAT
Client's address / fja chi : THUA BAT 794, TO' BAN DO SO 13, KHU PHO ONG BONG,
PHUONG TAN HIEP, THI XA TAN UYEN TiNH BINH DU'ONG,

VIET NAM
The following sample(s) was/were submitted and identified by the client as:
Cac théng tin nhén dang mau do khach hang cung cép:
Name of sample / Tén mau : STEEL/ THEP
Dimension / Kich thuwéec : 150 x 25 mm
Quantity / S6 luong méau : 01sample/ mau
Date of receiving / Ngay nhan mau  : 12-May-2023
~ Date of testing / Ngay thir nghiém  : From [ tir 12-May-2023 to / dén 19-May-2023
Test result / Két qua thir nghiém : See the next page(s) / Xem trang sau

SGS authenticate the photos on original report only / SGS chi x4c thuc céc hinh énh trong bao cdo chinh thirc

Test Requested / Yéu cau thdr nghiém Conclusion / Két Juan
RoHS Directive 2011/65/EU Annex Il [amended by Directive (EU) 2015/863] Comply / Phu hop
(Cadmium, Lead, Mercury, Hexavalent chromium, Polybrominated biphenyls See result next
(PBBs), Polybrominated diphenyl ethers (PBDEs)) - As client’s requirement page(s) / Xem két qué
Thir tinh déc hai - Theo yéu cau khach hang trang sau

Signed for and on behalf of
—SGS Vietnam LTD

- Th Qt cong ty
%ﬁﬂm Ltd

Pham Quang Hien i
"~ NR OGC and I&E Laboratory Manager
Industrial Services
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Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only
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Test results / Két qua thtr nghiém:
RoHS Directive 2011/65/EU Annex Il [amended by Directive (EU) 2015/863] / Thi¥ tinh déc hai
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Testlltem(_s) : Unit : Test Methgd _ Results RL | Limit
Chi tiéu thtr nghiém Don vi Phuong phap tha nghiém Két qué
. With reference to IEC 62321-5:2013
i) mglkg (Determination of Cd by ICP-OES) R
With reference to IEC 62321-5:2013
B mglkg (Determination of Pb by ICP-OES) HE TS of 1
With reference to IEC 62321-4:2013 +
Morsuny (Hep MIK | A1:2017 (Determination of Hg by ICP-OES) | NP | 2 | 1000
Hexavalent Chromi <71
(CrvI) R gfear V\?g’erteeﬁ::;?otnoéfgrﬁ%?&1v?§)1 . e =
Sum of PBBs mg/kg ND - 1000
Monobromobiphenyl mg/kg ND 5 -
Dibromobiphenyl ma/kg ND 5 -
Tribromobiphenyl mag/kg ND 5 -
Tetrabromobiphenyl ma/kg ND 5 -
Hexabromobiphenyl ma/kg With refe_renc_:e to IEC 62321-6:2015 ND 5 "
- (Determination of PBB by GC-MS)
Pentabromobiphenyl mg’kg ND 5 -
Heptabromobipheny| mg/kg ND 5 -
Octabromobipheny| mg/kg ND 5 -
Nonabromobipheny! mg/kg ND 5 -
Decabromobipheny! mg/kg ND 5 -
Sum of PBDEs mg/kg ND - 1000
Monobromodipheny| ether | mg/kg ND 5 -
Dibromodipheny! ether mg/kg ND 5 -
Tribromodiphenyl ether mg/kg ND 5 -
Tetrabromodiphenyl ether mg/kg _ ND 5 -
Pentabromodiphenyl ether | mglkg ‘("gzerfnf:;:‘;i 3550652231;-23;5) ND 5 ”
Hexabromodiphenyl ether mg/kg ND 5 -
Heptabromodiphenyl ether | mg/kg ND 5 -
Octabromodipheny! ether ma/kg ND 5 -
Nonabromodiphenyl ether mag/kg ND 5 =
Decabromodiphenyl ether | mgl/kg ND 5 -

* %% TO BE CONTINUED #* #* #*
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Note / Ghi chd :
1. mg/kg = ppm; 0.1wt% = 1000ppm
RL = Reporting Limit / Giéi han bdo cdo
ND = Not detected / Khéng phat hién
- = not regulated / Khéng quy dinh

The maximum permissible limit is quoted from RoHS Directive (EU) 2015/863. / Gigi han téi da
cho phép duroc trich dan tir Chi thj RoHS (EU) 2015/863.

8. IEC 62321 series is equivalent to EN 62321 series / IEC 62321 tuong duong véi EN 62321
http://www.cenelec.eu/dyn/www/f?p=104:110:721668440899381::::FSP_PROJECT.FSP LANG
ID:20662.25

7. #= a The sample is positive for CrVI if the CrVI concentration is greater than 0.13 pg/cm?2. The

sample coating is considered to contain CrVI.
Méu duong tinh véi CrVI néu néng dé CrVI Ién hon 0.13 ug/ecm?. Lop phi méu duoc coi
la c6 chura CrViI.

b. The sample is negative for CrVI if CrVI is n.d. (concentration less than 0.10 pg/cm?). The
coating is considered a non-CrVI based coating.
M&u &m tinh véi CrVI néu khong phét hién CrVI (c6 néng d6 nhd hon 0.10 ug/em?). Lép
pht méu duoc coi la khéng c6 CrVi.

c. The result between 0.10 ug/cm? and 0.13 pg/cm? is considered to be inconclusive -
unavoidable coating variations may influence the determination.
V6i néng dé tir 0.10 ug/cm? dén 0.13 pug/em? thi khéng két luén — céc bién thé cia I6p phi
c6 thé dnh hudng dén viéc xéc dinh.

ok wN

8.  Information on storage conditions and production date of the tested sample is unavailable and thus
Cr(VI) results represent status of the sample at the time of testing. / Théng tin vé diéu kién bao
quan va ngay san xudt cia méu thtr nghiém khéng c6 sén va do dé két qua Cr (VI) thé hién trang
thai cia mau tai thoi diém thor nghiém.

9. The above test(s) was / were accredited ISO 17025:2017 by VILAS / Chi tiéu duoc céng nhén ISO
17025: 2017 béi VILAS.

The above test(s) was / were performed by SGS VN's Chemical lab / Chi tiéu dugc thuc hién béi
Phong thir nghiém hoa cia Céng ty SGS Viét Nam.

* # * TO BE CONTINUED * # *
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Flow Chart for RoHS: Pb/Cd/Hg/Cr®* Testing

Date: 22-May-2023
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These samples were dissolved totally by pre-conditioning method according to below flow chart.
(Cré* test method excluded)

[ Cutting / Preparation 1

A 4

Sample Measurement

y Cré*
Pb, Cd, Hg
A 4 A 4 Y
Acid digestion by suitable acid depended Nonmetallic Metallic
on different sample material (as below Material Material
table) with microwave/ hotplate
Y l
—¥ Adding digestion Boiling water
Filtration - reagent extraction
s v v
. Heating to Addin -
- Residue go : ading 1, 5 3
Solution 150 ~ 160°C for diphenylcarbazide
extraction for color
development
Y A
1) Alkali Fusion Filtration and pH l
2) HClto dissolve adiustment
A 4 UV- VIS
| IcP-OES | 4
1 Adding 1, 5- A 4
diphenylcarbazide DATA
[ DATA ] i
for color
development
Sample Material Digestion Acid A 4
Steel, copper, aluminum, solder Agqua regia, HNO3, HCI, HF, H20: UV-VIS
Glass HNO=/HF 4
Gold, platinum, palladium, ceramic | Aqua regia DATA
Silver HNOs
Plastic H2S04, H202, HNO3z, HCI
Others Any acid to total digestion
* 4+ TO BE CONTINUED » * * M
PR R
This document is issued by the Company under its General Conditions of Service accessible at hiy : T i
o px. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
llg Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only
an and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate
parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery
& 0r falsification of the content or appearance of this document is uniawful and offenders may be prosecuted 1o the fullest extent of the law
=

Lot IW21. 19/5A St. Industrial Group Iil. Tan Binh IZ. Tan Phu Dsstrict. Ho Chi Minh City. S R. Vietnam. t(84) 28 3816 0999 f(84) 28 3816 0996 www.sgs.vn

Member of the SGS Group



10855?

Construction Material Laboratory
Test Report No: INL23/510677-283
Date: 22-May-2023

Page 5 of 5

Flow chart of PBB/PBDE Testing

First testing process —»
Optional screen process sssas
Confirmation process = *»

Sample

h 4
Sample pretreatment

v

Screen analysis a

v

Sample extraction/
Soxhlet method

]
h 4

Concentrate/Dilute
Extracted solution

I
v

Filter

I
v

Analysis by GC/MS
]
h 4

Issue Report

* %% END OF THE REPORT * % %
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